Report No.: 230201553SHA-003
m @f G Appendix C

Total Quality. Assured.
TEST REPORT

1 26 dB Bandwidth & 99% Occupied Bandwidth
1.1 Test Data

U-NII-2¢ 26 dB Bandwidth & 99% Occupied Bandwidth

Test Frequency 26 dB Bandwidth 99% Occupied

blgals (MH2) Al (MH2) Bandwidth (MH2) sl
AntO 19.26 16.491 Pass
5500
Antl 19.21 16.459 Pass
AntO 19.28 16.509 Pass
802.11a 5580
Antl 19.08 16.531 Pass
AntO 19.25 16.413 Pass
5700
Antl 19.34 16.481 Pass

Page 1 of 6




iNntertek

Total Quality. Assured.

TEST REPORT

1.2 Test Plots
26 dB Bandwidth:

Report No.: 230201553SHA-003
Appendix C

U-NII-2¢,802.11a,5500MHz, AntO

gflent Spectrum Analy
RL

Center Freq 5.500000000 GHz

" Trig: Free Run
FIFGain:Low

#Atten: 20 4B

ENGE PLLSE| SOURCE CFF |
Center Freq: 5.500000000 GHz

AvglHold> 10110

020146 PMFt

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 12 dB
Ref 22.00 dBm

‘Center 5.5 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

16.359 MHz
14.636 kHz OBW Power
19.26 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq
5 500000000 GHz|

17.5 dBm

99.00 %
-26.00 dB

U-NII-2¢,802.11a,5500MHz, Antl

Agilent Spectrum Analyzer - Occupled BW
RL

‘Center Freq 5.500000000 GHz

HIFGainiLowe

Center Freq; 5500000000 GHz
AvglHold>10/10

Trig: Free Run
#Atten: 20 4B

02,4406 PM
Radio Std: None

Frequency

Radio Device: BTS

Ref Offset 12 dB
Ref 22.00 dBm

Center 5.5 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.406 MHz
-10.562 kHz
19.21 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq)
5 500000000 GHz |

#VBW 620 kHz

Total Power 17.7 dBm

OBW Power 99.00 %
x dB -26.00 dB

STATUS

Ref Offset 12 dB
Ref 22.00 dBm

‘Center 5.58 GHz

es BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
16.405 MHz

36.567 kHz OBW Power
19.28 MHz x dB

Transmit Freq Error
x dB Bandwidth

Frequency

Sweep 1ms|
18.5 dBm

99.00 %
-26.00 dB

STATUS,

U-NII-2¢,802.11a,5580MHz, Antl

HIFGainiLow

Ref Offset 12 dB
Ref 22.00 dBm

Center 5.58 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.407 MHz

23.973 kHz
19.08 MHz

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq)
5,5680000000 GHz|

#VBW 620 kHz

Total Power 18.0 dBm

OBW Power 99.00 %
x dB -26.00 dB

STATUS,

Agilent Spectrum Analy,

T

Center Freq 5.700000000 GHz
HFGainiLow  #Atten:20 dB

Ref Offset 12 dB
Ref 22.00 dBm

‘Center 5.7 GHz
FRes BW 200 kHz

#VBW 620 kHz
Occupied Bandwidth Total Power
16.421 MHz
-2.531 kHz OBW Power
19.25 MHz xdB

Transmit Freq Error
x dB Bandwidth

E &
Center Freq; 5.700000000 GHz
Trig: Free Ru AvglHold:> 1010

Frequency

Radio Device: BTS

Center Freq
6.700000000 G

20.1dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

T

Center Freq 5.700000000 GHz
HFGainLow

Ref Offset 12 dB
Ref 22.00 dBm

Center 5.7 GHz
#Res BW 200 kHz

Occupied Bandwidth
16 MHz

-363 Hz
19.34 MHz

Transmit Freq Error
x dB Bandwidth

Center Fraq; 5.700000000 GHz
Trig: Free Run
#hten: 20 4B

& 024555

Radio Std: None Frequency

Avg|Held> 10110
Radio Device: BTS

Center Freq)
6.700000000 G

#VBW 620 kHz

Total Power

OBW Power
xdB -26.00 dB

Page 2 of 6




iNntertek

Total Quality. Assured.

TEST REPORT

99% Occupied Bandwidth:
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2 AVGSA Output Power
2.1 Test Data
U-NII-2c AVGSA Output Power
Test
Duty Cycle FCC
Mode Frequency Ant Factor (dB) Max Power (dBm) Limit (dBm) Result
(MHz)
AntO 12.92
5500 23.81 Pass
Antl 12.27
AntO 13.04
802.11a 5580 1.19 23.81 Pass
Antl 12.45
AntO 13.63
5700 23.81 Pass
Antl 13.46
Note: The Duty Cycle Factor is compensated in the Max Power.
Frequency Band Chain 0 Antenna Chain 1 Antenna uizrgrr:leeizgd Power Limits
Gain (dBi) Gain (dBi) chains directional (dBm)
U-NII-1 4.39 4.39 4.39 24
U-NII-2A 4.39 4.39 4.39 24
U-NII-2C 4.39 4.39 4.39 24
U-NII-3 4.39 4.39 4.39 30

If all transmit signals are completely uncorrelated with each other,

Directional gain = G ant

Basic methodology with N avr transmit antennas, each with the same directional gain G axr dBi, being driven by
N ant transmitter outputs of equal power. Directional gain is to be computed as follows:

IEEE 802.11a: the minimum 26 dB emission bandwidth is 19.08 MHz
11 dBm + 10log10 (19.08 ) = 23.81 dBm

23.81 dBm < 24 dBm

So the 23.81 dBm limit applicable
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AVGSA Power Spectral Density

2.2 Test Data

U-NII-2c AVGSA Power Spectral Density
Duty
Test
Cycle RBW FCC
Mode Fr?&lﬂ_‘ezr)lcy Ant Factor PSD (dBm) (kH2) Limit (dBm) Result
(dB)
AntO 2.825
5500 1000 11 Pass
Antl 2.119
Ant0 3.259
802.11a 5580 1.19 1000 11 Pass
Antl 3.604
Ant0 4.330
5700 1000 11 Pass
Antl 4,234
Note: The Duty Cycle Factor is compensated in the PSD.
Chain 0 Antenna Chain 1 Antenna Completely PSD Limits
Frequency Band Gain (dBi) Gain (dBi) uncorrelated (dBm/MHz or
chains directional dBm/500kHz)
U-NII-1 4.39 4.39 4.39 11
U-NII-2A 4.39 4.39 4.39 11
U-NII-2C 4.39 4.39 4.39 11
U-NII-3 4.39 4.39 4.39 30
Basic methodology with N anr transmit antennas, each with the same directional gain G ant dBi, being driven by
N ant transmitter outputs of equal power. Directional gain is to be computed as follows:
If all transmit signals are completely uncorrelated with each other,
Directional gain = G ant
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2.3 Test Plots
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